KEY

I R N

o o =y &M A

10
11

iy

FIGURE 14-1 — TYPICAL STEERING GEAR - EXPLODED VIEW

PART NAME
Locknut, Shaft and Reller........
Lockplate, Shaft and Reoller......
Plug, Shaft and Roller 0il.......
Balt, COVED ., i ssvvnnssnrsssnnnmnans
Cover, Shaft and Roller..........
Thrustwasher, Shaft and Roller...
Screw, Roller Shaft Adjusting....
Gasket, Shaft Cover..............
Shaft and Roller..........cccc....
Bushing, Roller Shaft......cc0...
Cup, Worm Thrust Dearing, Upper..

GROUP

14,
.118
.116
102
.112

116
116
118
. 104
118
116

116

137

EEY

12

13
14
i5
16
17
18
19
20
21
22

FPART NAME GROUP

Roller and Cage, Worm Thrust
Beardn . o s v s s useunnsnennmenisinis 14.114
Column and Worm... ... coinnauaaa 14.110
Cup, Worm Thrust Bearing, Lower.. 14,112
Shim,scevvivssssaa BSFIES i) o 0 0 DT S 14.110
Cover Assembly, Heusing End...... 14.104
Housing Assembly.......co0uiecua. 14.102
Seal, Roller Shaft,.....coinera0s 14.116
AT {PLEMARY . © o rreri rla slataie s letle oa e e 14.200
Lockwasher , Levé; AT s 0 sialile o s s 14,200
Nut, Levar ATm..... .. ... c0eit 14.200
14.126

Nut, Steering Wheel..............



FIGURE 14-2 — STEERING CONTROL - EXPLODED VIEW /

138




-

=
{ﬂbﬁﬂmmﬂl’.ﬂh‘lb—lﬂ

e
L= T =

14
13
16

FIGURE 14-2 — STEERING CONTROL - EXPLODED VIEW

PART WAME GROUP
Oiler, Drag Link Socket.......... . 14 206
Plug, Drﬂg Link Socket..... e M 14 .206
Spring, Drag Link Socket.......... 14 .206
Bumper, Drag Link Sceket.......... . 14.206
Bearing, Drag Link Socket......... 14.206
_Beat, Drag Link Socket............ 14 .206
Cotter Pin, Drag Link Socket...... 14 .206
«Socket, Drag LinkK.........cvurunn 14 206
i e A T e B, s S 1 o 14 .202
Clamp . e eeeinnn. B el e Ut b 14,202
LOe K WAS e T . o v v v e v rnrr s a s et e e 14 .202
ot o i e fe O s Tars e s ayainiara r oyareatotegs 14,202
Serviced hnly in Drag Link
AszemblyY. ..... i ccociiiinnmannanns
Bushing, Idler Lewver, Upper....... 14.214
Seal, Idler LEVEr cvvuvasreracnsins 14 .214
Lever, Idler......:ccescacnnmmanns 14,212

139

KEY

17
18
12

20
21
22
23
24
25
26
27
28
29
30
31
32

PART NAME

Pin, Idler Lever (Serviced Only

in Kit)....
Tie Rod Assembly.,
Lock, Idler Lever Bushing.........
Wagsher, Idler Lever,..: ...........

Bushing, Idler Lever,
Cotter Pin, Tie Rod
Ft, TIe ROQ. 0i% e e i b e
End, Tie Rod L.H. Thread
End, Tie Rod R, H. Thread.........
Arm (Pitman)
Shield, Drag Link... .i.cocanuunas
Cover, Draé Link. . .. .. o B8 e,

Link Assembly, Drag......-cec0.. o

Lockpin, Idler Lever

14,216

14.214



14 | STEERING GEAR

I
BODY STYLES ;
=z
= z
A GROUP, PART NAME and DESCRIPTION EORT MODEL & z 2
w |~
MUMBER ] i . MUMBER 2 E E Bl5| g i
= _'i [} = s = '.
1 7 3 5 &
14.000 - STEERING GEAR 8
Gear (incl. Column and Shaft) (L.H.D.)....... 204381 | A11 i 1) 1] 1} 1
IR 50 6 0 o oo oo i e N SO 201169 | A1l 3| 3| 3| 3| 3
P LR ) DETT S o m A R S 201170 | a1l 31313 3| 3 t
Locknut, 3/8"-24 HX........vovinuararnss ve. | 202257 | A11 3| 3| 3| 3| 3
Gear (incl. Column and Shaft) (R.H.D.)}....... 203574 | 491,495 1
IR 5 Lol TEN S o e S 203575 | 491 4895 2 3
il i o e T L. | 203576 | 491,495 1
Flntwasher ................................ 201471 | 491,485 3 w
Lockwasher, 7/16" Hed ...................... 193 | 491,495 3 ' :
14.102 - STEERING GEAR HOUSING !
a .
14-1-17 | Housing (incl. Shaft Bushing and Upper ! . !
Hearing Cup) (L.H.D.J)..............L... cee. | 204379 | ALL 1 1] 1} 1] 1 !
14-1-10 | Bushing...... afn alstaEanila arate aln siesdie alale ale e 4t B L S 201196 | A1l 2| 2| 2| 2| 2
Housing (inecl. Shaft Bushing and Upper b
Bearing Cup) (R.H.D. ). iiinnrnnnnrrnnnnn 203577 | 491,485 1
B L R e e m 4= 2 5% N6 b 4w miainre n s e w o n e 203578 | 491,495 2
14.104 - STEERING GEAR HOUSING END COVER {
14-1-16 | Cover (incl. Grease Tube).................... | 201193 |A11 ST B e T _
14-1-4 RIS 3T G T e TP L RS (L Th 202758 | A1l 4| 4| 4| 4| 4 Mli-.
e §
14.106 - STEERING COLUMN JACKET ; - E
Jacket (inel. Brg.) (Prime) (L.H.D.)......... 204378 | A1l 1 il 1] 1
Jacket (incl. Brg.) (Prime) (L.H.D.)......... 206058 | 492,496 1 T
Clamp....... o B AT O P i e e el Rt S 201173 | A11 1| 1] 1] 1| 1 i
BOTMT e e I D, o e P e e 201174 | A1l 111|111 !
Lockwasher, 5/16" Med. .. .. cicoisrevncomnns 240 | A11 1|11 1] 1 3
b L ¢ - S 189 | A1l 1| 11|11 '
e b e T o W i o o 2 R e o e e 201176 | Al 1| 1)1 1) 1
Jacket (incl. Brg. and Reinf.) (Prime) ;
TTFAEL ¢ o s Dao L e A P A T SR 203579 | 495 1 r
Jacket (incl. Brg. and Reinf.) {Prlme}
TR T R s N0 o O DD B P e i ve. | 203580 | 491 1
o &
14.108 - STEERING COLUMN JACKET BEARING ' ﬂ
; I
Beardng,.....ovivuenuns 3 0O A O g oo T Rt IO S 201177 | A11 i 1) 1| 1] 17 r
BPRCAT, ol L . G TR P i v s i o P 201178 | A11 11 1} 1| 1
N oo T it A MR o i o o T eaasas. | 201179 | A11 1| 1| 1} 1} 1
14.110 - STEERING GEAR COLUMN AND WORM !
14-1-13 | Column and Worm (L.H.DL) ... .iuueiinvnnnnnans 205342 | A1l 11| 1] 1] 1
Column and Worm (R.H.D.)......... PR R 203581 | 491,495 1 -
14-1-15 [ 8him, .00Z,......... AT o e T R s o 201190 | A11 #* | x| ¥
b e | T e e L e e g S A Da BT 201191 | A1l * *| W
14-1-15| Shim, .010...... . s Fa o e drseresss | 201192 | A1 * *| =
14.112 - STEERING GEAR WORM THRUST ; l’
BEARING CUP . e g
14-1-11 | Cup, UpBer . . cvurernenesnnsss Ly o O G R P e A 201188 | A1l 11 1) 1| 1] 1 }

* As required

140 |




— ———

ity —— g

STEERING GEAR 14
BOIDY STYLES
B =z
FIGURE PART 3 3 j
I . e L
NUMBER GROUFP, PART NAME and DESCRIPTION NUMBER MODELS S E E' .,F: .E.
. ] o= =1 =
1 2 3 ] &
14.112 - STEERING GEAR WORM THRUST
BEARING CUP (Cont'd)
14-1-14 | Cup, LOWEL ...u..1iocenmensnsssnantnsnnasnnnnns 201189 | A1l 1] 1| 1| 1| 1
14.114 - STEERING GEAR WORM THRUST
BEARING ROLLER AND CAGE
14-1-12 | Roller and CAEE. ....veererertnarsnsanannnrsns 201187 | A1l 2] 2| 2| 2 2
14.116 - STEERING GEAR SHAFT AND ROLLER
14-1-9 | Shaft and Roller (L.H.D.J}... . veececrrnrrrosnn 202759 | A1l il 1| 1] 1] 1
Shaft and Holler (R.H.D.)....0ovevenrnnnvnsons 203582 | 481,495 1
T4-1-18 Baa) (L. H.D. . e e e bt lein alele wimlm w5 o ain o = s n Sin 201197 | A1l 1] 1| 1| 1f 1
Senl (R_oH D oo Sy e e OO R0 6 oE o SR o 203589 | 491,495 1 :
14-1-7 | Screw, Adjusting, 1/2"-20. .. ... vernnasrssqr| 201198 | A1L ~ 1] 1| 1| 1| 1
14-1-1 Lockout, 1/2"-20 HX.....v0envecnns feaeaeasss | 201200 | AL 1] 1| 1| 1| 1
14-1-2 LT I T = R R I - O D A e 5 B 5 o 201189 | A1l 1| 1| 1} 1] 1
T4-0 6 | THEUEEWaE e . . v v a s v ms s msmnameness nsoimnns 202760 | A1l B R T
60-41 t | Shaft and Bushing Kit............... s uow wveEliNe 206407 | A1l 1] 1| 1} 1| 1
14.118 - STEERING GEAR SHAFT COVER
14-1-5 [ Cover (L.H.D.)....cociieieornarnsiosarannnnsns 202761 | A1l 1] 1| 11:1] 1
Cower (TR oD i o i e & s e ca e o fae o e sl 203573 | 491,495 1
14-1-4 Bolt, 5/16"-18 x 9/16" Hx. Hd.....covvuvuns 202758 | A1l 4( 4] 4] 4| 4
e e U TR B T e By L e o0 SRS S 0 L ey 201204 | Al1 1] 1) 1] 1] 1
14_1-8 | Gasket......... P e =1 B 1 | 111111 1] 1
14.120 - STEERING GEAR SUPFPORT BRACKET
AND CAP
Bracket (L.H.D.) |4 5/8" Long with Gear|..... | 204377 | All 1] 1) 1] 1] 1
Cap (L.H.D.).... Shift Shaft Hole |..... 204376 | A11 1] 1] 1] 1] 1
Bolt, 3/8"=24 =% 1 1/2" |Bracket
) T R e to Imst.|...... LA T 494 | A11 2 21 2] 2
Flatwasher, 3/8" Sm...| Panel | ........... 247 | All 2 2] 2] 2] 2
Bolt, 1/4"-20 x 1 1/2¢ Cap. |
Hx.: Boc . il Sonaisa) to 3B PG e 491 | A1l 2 2| 2} 2| 2
Lockwasher, 1/4" Med.. |Bracket| ......co000e. 190 | ALlL 21 2| 2| 2] 2
Imsulator (1" Long) . ....cevnenreceniannes ve.. | 204375 | A1L 11|12} 1] 1
Bracket (L.H.D.) 3" Long less Gear ve.. | 206141 | A1 111|101 1
Cap (L.H.D.)}.... Shift Shaft Hole o 206142 | A11 1] 1|1} 1| 1
Plate, Tapping (L.H.D,)......... b e g e wss | 206143 | A1L 1l21|1f1]1
Bolt, 3/8"-24 x 1 1/2» Ernckct 4
H‘x. Hd'w. e e FRFIPL 3 7 T 1 - 494 | A1l 21 2| 2] 2| 2
Lockwasher, 3/8" Med..| Panel e 11 AT S 1982 | All 2 2( 2| 2
Bolt, 1/4"-20 x 1 1/2" Cap Sl i adarnie (alfonnlota
Hx . Soo. . . ataleeliom. s to i oD L 0 i 491 | A1l 2|2 2)12|2
Lockwasher, 1/4" Med..|Bracket| ............ 190 | A1l 2l2(lz2|2|2
Insulator (L.H.D,) (1 11/732" Long)........... | 206144 [ A11 1({1(1]1]|1
Brace, Inst, Panel to Steering Column Bracket
CLHB}. ............ i s 206145 | AIl 111|111
Bolt, 5/16"-18 x 11!’16" le Hd .. ooafelesnstalats 397 | ALl 2(2|12| 2|2
ankwasher /16" Med, . ..o ivinansannsas oy 240 | A1l 2122 2] 2
Bracket and C:Lp (Prime) (R.H.D. '.i ............. 203583 | 491 ,495 1

1 For Component Parts SEE Group 60.14

141



14 STEERING GEAR
BODY STYLES
=
FIGURE PART g 3 N
GROUFP, PART MAME and DESCRIPTION MODELS 0 I I PO
NUMBER NUMBER HEIEEE
bl L > =) =
HERERERE
14.120 - STEERING GEAR SUFFORT BRACKET
AND CAP (Cont'd)
Bolt, 1/4"-20 x 1" Hx, Cap
L I OBt oo 800 G000 B0 6 gL to 490 | 491 495 2
’ Lockwasher, 1/4" Med.......... Bracket]|. ... 190 | 491,495 2
Bolt, 3/8"-24 x 2 1/4" y
L s s A naa e LA o E do O eat B wra mia TdB | 491,495 1
Bolt, 3/8"-24 x 1 1/2"
Tix NUH RPN S ‘Brig}mt e 494 | 491,495 1
Flatwasher, 3/8" 8m.....00u0uss Brace |°'*° 247 | 491,495 2
Lockwasher, 3/8" Med.......... e 192 | 491,495 2
Hut, 3/8"-24 Hx........ el eininta 188 | 491,495 2
Spacer, (B H.D.)euuvreeenrernnnnn t 204160 | 491,495 1
8 = L e ve... | 204375 | 4m1 ,4935 1 =
14:121 - STEERING GEAR SUPPORT " U "BOLT
Bracket, "U" Bolt (L.H.D.}.......... o 2053E9 | 491 452 1) 1| 1] 1
Bolt, 5/16"-18 x 11/16" Hx. Hd.....e0onernns 397 | 491 492 2] 2| 2] 2
Lockwasher, 5/16" Med......cvnvvennanrnnnns 240 | 491 492 21 2| 2| 2
T s e e U O 205292 | 491 492 1 1 1] 1
Lockwasher, 174" Med............... & Taralala et 190 | 491 492 2| 2] 2| 2
But, 1/ 4" _ 20 HX, ... vaseassnsnssasenansnras 203 | 491,492 21 2| 2] 2
Clamp (L HiD ) oo sssiaoaessnssssnnasssss 205293 | 491,492 1] 1] 1] 1
T () e P oo R e o S S 205294 | 491,492 1l 1] 1] 1
Bracket, "U" Bolt (incl. Nuts) (R.H.D,)...... 206146 | 491 495 1
Bolt, 5/16"-18 x 11/16" Hx, Hd............. 397 | 491,495 3
Lockwasher, 5/16" Med......oovivennnenrsnns 240 | 491,495 2|
Support, Bracket te Inst. Panel (R.H.D.)..... 204374 | 491,495 1
Screw, Mo, 10-32 x 1/2" Rd. Hd. Cr. Rec.... 654 | 491,495 2
Lockwasher, No. 10 Ext. Tooth....... L tatety 204 | 491,495 2
Hat, Ho. 10-32 HXx..... ionnesinansnansnssns 202 | 491,495 2
O S B T VB +.. | 204373 | 491,495 1
Lockwasher, 1/4" Med......... ... civuuiian. 180 | 491,495 2
T AL A S 203 | 491,495 2
T o (0 A LT o s o P D 204372 | 491,495 1
- 14.122 - STEERING GEAR JACKET COVER
Cover, Right (LLH.D. ... unennnannansnscin 205683 | 491 1 i
Cover, Right [L.H.D.}. ....ccciiumrunmnannnnsrn 205683 | 492 (1 1] 1
Cover, Left (less Directional Signal) (L.H.D.)| 205684 | 491 1 1
' Cover, Left (with Directional Signal} (L,H.D.})| 205685 | 492 1] 1] 1| 1
30-21-36 | Cover (incl. Insulator) (L.H.D.).....ovevv... 205686 | 495,496 1| 1
LB Ry ek g s R o o vy AT DI £ I S R TR e - 206261 | 491 1
(8 o LB oy L R e i S . | 206262 | 491 1
Screw, No. 10-12 x 3/8" Rd. Hd, Cr. Rec.
Tap. (Chrome) (to Cover and Brkt.)....... 609 | A11 4| 4| 4| 4| 4
Screw, No, B-32 x 3/8" Rd. Hd. Cr. Rec.
(Chrome) (to Upper Brkt.)......cuoceviunnns 589 | A1l 21 2] 21 2] 2
Lockwasher, No. 8 Lt. (Chrome) (to Upper
BrELoil. o, ol A e IO YT raTatalaTas e o 749 | A11 22| 2|z =2
G B e i T O L Pl s o saa | 205678 | 401,492 2l 212 2|2
Retainer (on Support Brkt.) (4 1/8" Long) r
T < e P e e e S O wessresas | 205304 | 491,452 I I O O |
142

e EEE——— W R

2

B

i.



e T

STEERING GEAR 14
BODY STYLES
FIGURE PART g s AR
w =E o= X
MUMBER GROUP, PART NAME and DESCRIPTIOM NUMBER MODELS E g E % %
4 i il Ea = =
HERERED
14.122 - STEERING GEAR JACKET COVER (Cont'd)
Retainer (on Support Brkt.} (1 1/4" Long}.... | 206543 | All 1| 1] 1) 1] 1
Drive BOreW, ccsserrcscnnmarastsraannnnnnsss 205591 | All 2| 2] 2) 2] 2
Bumper (Rubber) (L.H.D.)... ... .cciiicnnennsn 200539 | 491,492 2| 2| 2| 2| 2
Moulding (Prime) (L. H.D.)... attach cees | 205295 | 491,402 1) 11 1] 1| 1
30-21-28 | Moulding (Prime) (L.H.D.)...|with Clips . 205296 | 495 496 11 1
Clip.cciuuivnananmbausiananns cerrassssssenns | 205297 | Al 2|1 2] 2] 2| 2
Moulding (Prime) (L.H.D.)}... attach .o | 205687 | 491 492 1| 1| 1| 1§ 1
30-21-28 | Houlding (Prime) (L.H.D.)...|with Screws|.... | 205688 | 495 4956 1| 1
Screw, No, B-15 x 172" Oval Hd. Cr. Rec. :

[T L e I e e T S 750 | A1l 2 =2 | 2] =2
[0 7 I 1 Tt P SR Tt Ol & St 206147 | 491 1
Cover (R.H.D.)......... e FIER e R RO s £ | LR L 206148 | 495 1
Seal, Upper (R.H.D.}........ tesrrrenseaneese, | 206148 | 401 495 1
Seal, Lower (R.H.DL)........... L N e . | 206150 | 491,495 ¥ | 1
14.124 - STEERING COLUMN DASH PANEL PAD
Pad, Upper (B1lack)(L.H.D.}ue.vucnennnerronons 204371 | 411 1| 1] 1] 1| 1
Pad, Upper (Hickory Brown)(L.H.D.}........... | 205344 | A1l 1 1) 1{ 1] 1
Pad, Upper (Solar Gray){L.BE.D.)... . vucrrnrus . | 205345 | Al11 Ll 32 2 1
Pad, Upper (Emblem Blue}(L.H.D.)}............. 205346 | 492,495 496 1 1
Pad, Upper (Mareon)(L.H.D.) ... ..ouureeunennn. 205347 | 492,495,495 | 1
Pad, Upper (Crystal Green){L.H.D.)........... 205348 | All A0 1| 1] 1| 1
Pad, Upper (Teal Blue)(L.H.D.}.....0c0vess... | 205349 | 492,495 496 | 1 1
Pad, Lower (Black){L.H.D.)........0vuuruuunnn 204370 | A1l 1] 1 2] 1) 1
Pad, Lower (Hickory Brown)(L.H.D.)........... 205350 | A11 . 1| 1) 1| 1} 1
Pad, Lower (Solar Gray)(L.H.D.)... ....c...... 205351 | All 1 1) 1] 1} 1
Pad, Lower (Emblem Blue)(L.H.D.)............. | 205352 | 492,495 496 | 1 1
Pad, Lower (Maroon)}(L.H.D.)............ v | 205353 | 492 495 496 1
Pad, Lower (Crystal Green)(L.H.D.)........... | 205354 | All 1| 1] 1 1] 1
Pad, Lower [(Teal Blue){(L.H.D.),. ............. 206355 | 492,495 496 1 1
Pad, Right (Black) (R.H.D.}.......ccvcuvee... | 203586 | 491,495 1
Pad, Right (Hickory Brown) (R.H.D.}.......... | 205714 | 491,495 1
Pad, Right (Emblem Blue) (R.H.D.)}............ | 205716 | 491,495 1
Pad, Right (Maroen) (R.H.D.)..... terienesrass | 20ST1T | 401,495 1
Pad, Right (Crystal Green) (R.H.D.).......... 205718 | 491,495 1
Pad, Ripht (Teal Blue) (R.H.D.).............. 205719 | 491,495 1
Pad, Left (Black (R.H.D.}.vvveeuunnnnnaneennn 203590 | 491,495 1
Pad, Left (Hickery Brown) (R,H.D,)........... 205720 | 491,495 1
Pad, Left (Emblem Blue) (B.H.D,).......0.v... 205722 | 491,495 1
Pad, Left (Marcon) (R.H.D.)....vesviuasrasnss | 205723 | 491,495 1
Pad, Left (Crystal Green) (R.H.D,) .. uuveer.a. | 206724 | 491,495 1
Pad, Left (Teal Blue) (R.H.D.}........... c.oa. | 2O5725 | 401 495 1

Serew, No. 10-12 x 1 1/2" Oval Hd. Cr. Rec.

TR (e els ais ta s A A e o T £ R T i R T8l | A1l 2| 2] 2 2] 2
Reinforcement (L.H.D,}..... o % imia et el ny mpiiny s imea 204368 | All 1y-1{ 1] 1} 1
Reinforcement (R.H.D.).....covvuunns veaaaases | 203591 | 4081 455 1

Secrew, No. 10-12 x 3/8" Pan. Hd. Cr. Rec.

. o T e R o S o R i o (e PR 284 | ALl q| 4| 4| 4] 4

14.126 - STEERING WHEEL
7=T=5| Wheel (less Cancellinp Pins) (Starlight
Pearl) (Export omly) (L.H.D.)........co..n. 205356 | 491 1 1

143



14 STEERING GEAR
BODY STYLES
FIGURE PART : z
GROUP, PART MAME and DESCRIPTIOM MODELS E = | Z|x E
NUMBER NUMBER glgle|2|=
- ] = = ]
1z2]s]s] e
14.126 - STEERING WHEEL (Cont'd)
T-7T=5| Wheel (less Cancelling Pins) (Hickory Brown)
T T e e e T LA Ao O OO R e 205193 | 491 1 1 1
7-7-5| Wheel (less Cancelling Pins) (Mineral Gray)
. {L.H.D.)..... R OAOR O e BEICE el e caneres | 205194 | 491 1 1| 2
T=T=20| Wheel (incl. Cancelling Pinz) {(Starlight
Pearl) (L.H.D.) (3 3/4" Medallion Opening). | 205357 482 1
Wheel (incl. Cancelling Pins) (Starlight
Pearl) (L.H,D,) (4.7/16" Medallion Opening) | 205195 | 492 1| 1| 1) 1
7-T-5% Wheel (incl, Cancelling Pins) (Starlight
Pearl) (L.H.D,)...vvverennss . vessssnsass | 205196 | 495 1
T-B-6| Wheel (incl. Cancelling Pins) (Sta.rlight \
Pearl) (L,H,D,)..... o el B o wiw s T olm ol 205197 | 496 1( 1
7-B-6| Wheel (incl. Enunalling Pins) {(Dubonnet)
{L 21l 3] o (o R L L e A Rl s +e0 | 205198 | 496 1|1
7-8-86| Wheel (incl. Cancelling Pins) (Blad.e Green)
(L.H.D.). AR L R T ] O s L S T T 205200 | 496 1| 1
T-8-6| Wheel {:Lm:-.l Eannelling Pins) (Gn.rden Green)
T T 5] A A o e DO PP T ceeseee.. | 205201 | 496 1| 1
T7-8-6| Wheel (incl. Cancelling Pins) (Teal Blue)
I T ) i s Er A e R et 205203 | 495 1l 1
T-8-6| Wheel (incl. Cancelling Pins) (Wedgewood Blue
Dark) (L.H.D.)........ . caesessaresnsess | 203358 | 486 1| 1
Wheel (incl. Cancelling Pins) (Starlight
T L O R R SR 206028 | 491,495 1].
T=7=21 T e e B L 201206 | A1L 1 1| 1} 1} 1
14.200 - STEERING GEAR LEVER ARM (PITMAN)
14-1-19| Arm (L,H,D.) up to Serial 491-13138, 492-
26460, 495-10948, 496-8048 ... ... sen sees- | 202674 | A1 1
14-1-19 | Arm (L.H.D.) after Serial 491-13138, 492-
26460, 495-10948 496-B04B............ 00000 205755 | A1l 1)71] 1| 1] 1
ATRECREEAT N e o fe e is s nis o i e S 1 TP 203592 | 491,495 1
14-1-20 lockwasher, T/B", . .. .ciisncsnnnnnrnnnannnns 201216 | A1l 1| 1] 1) 1] 1
14-1-21 Hut, 7/8"-14 Hx. ......oc0cuu- e reraseseans | 201217 | ALY 1] 1] 1) 1] 1
14,202 - STEERING DRAG LINK
14-2_31 | Link (L.H.D.) up to Berial 491-13138, 493_
26460, 49510948, 496-B048, ... ... .. 000 cuus 202076 | A1l 1
Link (L.H.D.) afte:- Serial 451..13133 492..
26460, 495-10948, 496-8048..... SRR rees | 2057536 | Al 1( 1} 1] 1] 1
Link {R.H.D.} ................................ 203587 | 491,495 1
Hut, 1/4"-20 Hx, 8. ..... . coannrrrsssnrnnns 4B6 | A1l 1 1] 1] 1] 1
Cotter Pin, 3/32" = 1"........ 480 | a11 1| 1] 1| 1] 1
3 I S B T B o W T e e A P T P s (i L O A R N R T seaes | 201221 | Al 1( 1} 1] 1) 1
14229 2 L B e B (L S e E 0 OO0 Do Ca b OO ET R O L . | 201222 ) A1l 1( 1} 1) 1] 1
14-2-11 Lockwasher, 5/16" Hy......c00000.: Do HBeOsE 191 | A1l 1 1} 1) 1] 1
14-2-12 Hut, 5/16"-24 Hx., Lt.....0orsssasaanssnmnns 189 | A1l 1( 1} 1) 1] 1
14.204 - STEERING DRAG LINK STUD COVER
14-2-30 | Cover (Bteerdng Gear Emd)......ccv.iuvuurnnns 201519 | All 1| 1) 11| 1
14-2_29 | Shield (Steering Gear End)................ ev. | 201520 | A11 1 1] 1) 1| 1
Cover (Idler Lever End).....sssvccecsssaraana 201219 | 411 1] 1) 1] 1] 1
144



it

STEERING GEAR 14
BODY STYLES
z
FIGURE PART 3 E o=
GROUF, PART MNAME and DESCRIPTION MODELS “l=lZ)e| s
MLUMBER MUMBER E|Z|2|2]| =
hd L] - = -
1 7 3 5 &
14.206 - STEERING DRAG LINK SOCKET
14.2-8) Socket.,......ocuueennss e e e 202077 | All 1l 1| 1] 1] 1
14-2-5| BEAring. ..o vvvuurreens e Te & falals]a ale oy TR .| 201226 | A1l 2[ 2| 2| 2| 2
14-2-3| Bpring. .. .....cu..... R S e o e . | 201225 | 11 2| 2 2| 2| 2
14-2-6] Seat.......ocvnanasys S bt s o e e o) a] e SN ) 201223 | A1l ] 1| 1] 1] 1
14-2-4 | PUNDET . ...y rssnrrrrrrermmntnnsonnnns vererenas | 201224 | A1 2| 2| 2| 2| =
142 B PAUE . o 0 wse b wids i s st a e cioanesineing e e... | 202078 A11 1] 1| 1| 1] 1
14-2-7 Cotter Pin, 1/8" = 1 3/4"........ R 496 | A1l 1 1| 1| 1| 1
14-2-1| Qiler (Straight).............. G R b e 5 OrREa 202121 | A1l 2l 2| 2| 2| 2
Sdler (807, ... it i i 202575 | A11 1) 1] 1| 1| 1
14.212 - 3TEERING IDLER LEVER =
14-2-16 | Lever (L,H.D.) up to Serial 491-13138, 492-
26460, 495-10948, 496-B04B. . ..000rurunrnnns 202093 | A11 1
g Lever (L.H.D.)} after Serial 481-13138, 492-
26460, 495-10948, 496-B048........... esrae. | 205757 | A11 1) 1) 1| 1] 1
Lever (R.H.D.)....oouervnnnnn cieteiete R Tala s o % 203588 | 491,495 1
60-42 {| Pin and Bushing Kit........ s taata T L L T 205784 | A1l 1 1) 1| 1] 1
14-2-32 | . Lockpin (Small Ddam. ). . ... ecenrnnecnnsens 203002 | A11 i 1) 1) 1| 1
14-2.32 Lockpin (Large DIidm. ), .. .0veeeueennss ceeaes | 208194 | A1] 1| 1] 1] 1] 1
14-2-17 Lockwasher, 3/8" Med........ L L L L 192 | A1l i 1] 1 2| 1
14-2-18 Nut, 3/8"-24 Hx, Lt.......... G EE A0S 0 (i 188 | A1l 1] 1] 1] 1] 1
14.214 - STEERING IDLER LEVER BUSHING <
14-2-14 | Bushing, UpPer.....vovvuevnnenennnn veaseeses | 201233 | AL 1l 1| 1] 1} 1
14-2-23 | Bushing, LOWEI. % cu:esrsornsninannencnnnensa. | 201234 | A11 1) 1| 2] 1| 1
14-2.21 [ Loek.......... B RO D0 B Ee O B cewsaes. | 203944 | AL 1] 1| 1] 1| 1
14-2-22 Washer..... OO S A ot R e PG SR 202084 | A1l 2| 2| 2] 2| 2
14-2-15 e s s e s e 201232 | A11 al 2| 2] 2| 2
: Oller (Straight)......... S S i s e 202121 | a11 1| 1| 1] 1| 1
14.216 - STEERING TIE ROD
14-2-20 | Tie Rod (incl. Seals and Nuts)........... «+.. | 201235 | A11 2| 2] 2| 2| 2
60-43 | Tie Bod Kit......... S O AL T e BT e ceeeess | 205783 | AlL 2| 2| 2| 2| 2
14-2-27 | Tie Rod End (R, H, Thd,},........ sirasessreae. | 201236 | A11 2| 2| 2| 2| =
14-2-26 | Tie Rod End (L.H, Thd.)}.......... GLO ARG g0 o 201237 | A11 21 2] 2| 2| 2
14-2-25 Nut, 1/2"-20 Hx., 81....... e ATy s e 486 | A1l 4 4| 4| 4| 4
14-2-24 || Cotter Pin, 3/32" X 1" . . et unerernnennnens 480 | A11 4 44l 4| 4
Clamp, ..ocvuannns IR L O ORI LR sera. | 201221 | ALL 4l 4| 4| 4| 4
Bolt, 5/16"-24 x 1 7/16"........  FTaa ey 201222 | All 4| 4| 4| 4| 4
Lockwasher, 5/168" Hy........ T T L LT 191 | A1l 41 4| 4| 4| 4
Nut, 5/16"-24 Hx...... e ahttec. S i 188 | All 4| 4| 4| 4| 4
Oller (Stralght)...ovivivveacinncanns wesease. | 202121 | 411 4| 4| 4| 4| 4
Dust Cover...... AR T ST I sesnasneaaes | 201219 | ALL 4| 4| 4| 4| 4

t For Component Parts SEE Group 60.14

145



NOTES

146




	kfpm460137.jpg
	kfpm460138.jpg
	kfpm460139.jpg
	kfpm460140.jpg
	kfpm460141.jpg
	kfpm460142.jpg
	kfpm460143.jpg
	kfpm460144.jpg
	kfpm460145.jpg
	kfpm460146.jpg

